
Michael J. McGuire, Inc. 
Santa Monica, CA  90402 

 

 

 
TECHNICAL MEMORANDUM 

 
May 22, 2014 
 
To:  Jeffrey Rosen, Corona Environmental Consulting 
 
From:  Michael J. McGuire, PhD, PE 
            mike@michaeljmcguire.com; 310-560-0257 
 
Subject:  Oxidation Studies with Crude 4-methylcyclohexanemethanol in Water 
 
EXECUTIVE SUMMARY 
 
On January 9, 2014, “Crude” 4-methylcyclohexanemethanol (MCHM) spilled into the 
Elk River in West Virginia, which contaminated the water supply treated by West 
Virginia American Water and resulted in licorice odor complaints by residents. A 
Screening-level evaluation of Crude 4-methylcyclohexanemethanol (MCHM) was 
conducted using free chlorine and potassium permanganate (KMnO4). 
 
Ten parts per billion of Crude MCHM were spiked into Arrowhead spring water. Based 
on the concentrations used in the water treatment plant, 3.5 mg/L of free chlorine and 1.3 
mg/L were dosed into the spiked water samples and held for one and three days and three 
hours, respectively. An additional dosing with 4.0 mg/L KMnO4 was conducted to see if 
there was any oxidative effect at a higher concentration. 
 
Free chlorine did not appear to cause any reduction of the MCHM. The 1.3 mg/L of 
KMnO4 appeared to reduce the MCHM concentration by approximately 20 percent. 
However, the 4.0 dose did not reduce the MCHM concentration. It is not clear if KMnO4 
really oxidizes MCHM. 
 
A trained panel conducted the flavor profile analysis of the oxidized, spiked samples. No 
difference in the odor characteristic or intensity was detected with chlorine oxidation. 
KMnO4 at a dose of 1.3 mg/L appeared to cause slight reductions in odor intensity of the 
10 ppb spiked sample. The 4.0 mg/L dose did not appear to affect the characteristic 
licorice odor or its intensity. No breakdown product of the MCHM was identified most 
likely due to the fact that, if it was present, the concentration was too low to detect using 
the current analytical methodology. 
 
A screening level evaluation of MCHM oxidation indicated that there was a possible 
minimal effect of KMnO4 oxidation of the compound and there was no effect with 
chlorine. More work is needed to confirm these findings. 
 



 

 2

INTRODUCTION 
 
On January 9, 2014, approximately 10,000 gallons of “Crude” 4-methylcyclohexane-
methanol (MCHM) spilled into the Elk River from the property of Freedom Industries a 
short distance above the drinking water intake of the West Virginia American Water 
(WVAW) water treatment plant. Shortly after the spill began, consumers located in the 
area served by WVAW (Charleston, WV and environs) began complaining of a licorice 
odor in their drinking water. Free chlorine and potassium permanganate (KMnO4) were 
used in the Kanawha Valley Water Treatment Plant (KVWTP) and had the potential to 
oxidize MCHM. The objectives of this task were to evaluate the potential for free 
chlorine and KMnO4 to oxidize MCHM and potentially change the odor characteristics 
and intensity of the compound. 
 
KANAWHA VALLEY WATER TREATMENT PLANT 
 
West Virginia American Water (WVAW) operates the Kanawha Water Treatment Plant 
(KVWTP) which is a conventional filtration facility that serves about 300,000 people. 
Figure 1 is a schematic of the treatment processes used in the plant. Figure 2 is a photo 
taken on February 24, 2014, of a computer screen that is part of the SCADA system 
showing the treatment processes at the treatment plant.  
 
Turbidity removal is accomplished using the coagulant polyaluminum chloride and a 
polymer called Superfloc. Chemicals are combined with water in a mixing unit process 
followed by flocculation and solids removal in four sludge blanket clarifiers. The 
powdered activated carbon (PAC) used in the plant had a high residence time in the 
sludge blanket, which probably enhanced its effectiveness. At some point, the PAC was 
reported to remove 85 percent of the influent MCHM, but it is not clear under what 
circumstances that removal occurred.1 
 
The treatment plant has 16 granular activated carbon (GAC, Calgon 8x30) filters with a 
reported empty bed contact time (EBCT) of 7 to 8 minutes and a depth of 36 inches. The 
filters are on a four-year regeneration/replacement cycle. Each year, one-quarter of the 16 
GAC beds were taken out of service and the GAC was replaced.2 
 
Backwash water from the GAC filters is usually settled and then recycled to the 
beginning of the treatment plant. However, during the MCHM contamination event, 
WVAW obtained permission from the West Virginia Department of Environmental 
Protection to discharge the filter backwash water into the Elk River so that they the 
odorous compound would not be recycled back into the treatment plant. 
 
KMnO4 is added at the intake structure and is in contact with the water as the water is 
transported by pipeline until PAC (Watercarb 800) is added right before the mixing unit 
process. PAC reacts with KMnO4 and will remove any residual oxidant. If PAC is not 
being used, the GAC filters would remove any residual KMnO4. Figure 3 shows the 
doses of KMnO4 at the KVWTP during January. The graph shows that immediately after 
the discovery of the licorice odor, the KMnO4 does was raised from the usual dosage of 



 

 3

0.6 mg/L to 1.2 to 1.3 mg/L for two days. After these two days, the dosage was dropped 
back to about 0.6 mg/L. Mark LeChevallier of American Water provided all of the 
chemical addition data for this report.3 
 
PAC was added in the treatment plant beginning on January 9, which was the same day 
the licorice odor was detected in the air around the Elk River and the same day that 
Freedom Industries was confirmed as the source of the chemical spill.4 Figure 4 shows 
that the PAC dose was ramped up to 19 mg/L after which it was reduced over a two-week 
period to a continuing dose of 0.7 mg/L. 
 

 
 

Figure 1. Schematic of KVWTP Treatment Processes 
 

 

Intake Elk River 
Kanawha Valley WTP 

West Virginia American Water 

Treatment Type: CONV 

Plant Design Flow:  50 mgd 

4 Sludge Blanket 
Clarifiers 

Flocculation 

Superfloc 
Polymer 

16 Filters 

Clearwell 

Chlorine 
Fluoride 
NaOH 
Zn OrthoPO4 

Distribution 
System 

Backwash to 
Elk River* 

GAC w EBCT = 7-8 min 

KMnO4 
Poly Aluminum Chloride 

Mixing 

PAC 
NaOH 

*Backwash water is normally settled and recycled to the head of the plant; 
river discharge temporary after spill event 



 

 4

 
 

Figure 2. SCADA Screen Capture Showing Treatment Processes 
 

 
 

Figure 3. Potassium Permanganate Doses in the KVWTP During January 2014 
 
 

0.0 

0.2 

0.4 

0.6 

0.8 

1.0 

1.2 

1.4 

0 5 10 15 20 25 30 35 

K
M
n
O
4
 D
o
se
, m

g/
L 

January 2014 



 

 5

 
 

Figure 4. Powdered Activated Carbon Doses in the KVWTP During January 2014 
 

Chlorine is added at two locations in the plant. A small prechlorination dose is added at 
an unknown location upstream of the GAC filters. The large dose of chlorine is added 
after the GAC filters to provide primary disinfection and to provide a secondary 
disinfectant in the distribution system. Figure 5 shows the chlorine doses used during 
January 2014 at the KVWTP.  
 
 

0.0 

5.0 

10.0 

15.0 

20.0 

25.0 

0 5 10 15 20 25 30 35 

P
o
w
d
e
re
d
 A
c
va
te
d
 C
ar
b
o
n
, m

g/
L 

January 2014 



 

 6

 
 

Figure 5. Free Chlorine Doses in the KVWTP During January 2014 
 
The filtered water chlorine dose averaged 3.1 mg/L during January 2014. Chlorine 
residuals as high as 2.9 mg/L were measured in homes during the intensive 10-home 
sampling conducted February 13-18, 2014. 
 
Figure 6 shows the MCHM concentration in the raw and treated water for the KVWTP 
during the six days after the chemical spill in January 2014. The maximum concentration 
of MCHM measured in raw or treated water was approximately 3.4 mg/L. Data plotted 
after January 13 are mostly reported as non-detect. Method reporting limits (MRLs) 
during this period varied widely resulting in confusion with the public about whether 
MCHM was present or not. Despite the use of KMnO4, PAC and GAC filters, it appears 
that during the first few days after the spill, MCHM in the raw water overwhelmed all of 
the removal processes and moved through the treatment plant without much change in its 
concentration.  
 

0.0 

0.5 

1.0 

1.5 

2.0 

2.5 

3.0 

3.5 

4.0 

1 6 11 16 21 26 31 

C
h
lo
ri
n
e
 D
o
se
, m

g/
L 

January 2014 

Pre‐Chlorina on Post Chlorina on 



 

 7

 
 

Figure 6. MCHM Concentrations in the KVWTP Influent and Effluent (Data Source: 
West Virginia Division of Homeland Security and Emergency Management)5 

 
OXIDATION METHODOLOGY 
 
Matrix Water 
 
Arrowhead spring water was chosen as the matrix water for this study. Table 1 shows the 
inorganic quality of Arrowhead spring water compared to a sample of water taken from 
the WVAW water treatment plant on March 11, 2014. While the total dissolved solids 
concentration of Arrowhead spring water is higher that that from the treatment plant 
effluent, neither water is highly mineralized. Total organic carbon (TOC) concentrations 
in the Elk River have been reported to be about 1 mg/L. Concentrations of TOC in 
samples from the 10 house study ranged from 0.8 to 0.9 mg/L.6 Such a low TOC is the 
only reason that WVAW is able to use high doses of free chlorine without producing 
concentrations of disinfection byproducts such as trihalomethanes that exceed state and 
federal standards. 
 

0 

600 

1,200 

1,800 

2,400 

3,000 

3,600 

1/9/2014 

1/10/2014 

1/11/2014 

1/12/2014 

1/13/2014 

1/14/2014 

1/15/2014 

1/16/2014 

M
C

H
M

 C
on

ce
n

tr
at

io
n

, p
p

b
 

Date 

Influent Effluent 



 

 8

Table 1. Inorganic Water Quality of Arrowhead Spring Water and a Water Sample from 
the WVAW Treatment Plant 

 

 
 
Preparation of Spiked Samples and Determination of Crude MCHM 
Concentrations 
 
The Eurofins laboratory in Lancaster, PA prepared the spiked samples of Crude MCHM 
used for the oxidation experiments. Eurofins is using an MCHM analytical method with a 
method detection level (MDL) of 0.5 ppb and a method reporting level (MRL) of 1.0 
ppb—the lowest MCHM concentrations currently being determined by any laboratory in 
the U.S. Concentrations in the spiked samples were based on spiking 100% crude 
MCHM. The laboratory measured total peak area for the trans and cis isomers of MCHM 
and used this marker to determine the recovery of spiked concentrations in water. 
 
The following is a summary of the Eurofins MCHM analytical method:  A water sample 
is serially extracted with methylene chloride.  The resulting extract is reduced in volume 
and an aliquot injected into a gas chromatograph equipped with a mass spectrometer 
detector (GC/MS).  The GC/MS analytical system is tuned and calibrated following the 
principles outlined in SW-846, Method 8270D.  This includes tuning the system to 
decafluorotriphenylphosphine (DFTPP) relative mass abundance criteria and calibration 
using a minimum of five calibration points from 1 ppb to 60 ppb.  The analytical system 
is tuned and the calibration responses are checked every 12 hours. 
  

Parameter Units

WVAW Treatment 
Plant Effluent, 
March 11, 2014

Arrowhead 
Spring 
Water

pH Std. Units 7.3 7.9

Total Dissolved Solids mg/l 73 228

Specific Conductance umhos/cm 157 453

Calcium mg/l 12 50

Magnesium mg/l 6 20

Potassium mg/l 1.3 3.2

Sodium mg/l 8 18

Chloride mg/l 9 7

Nitrate-Nitrogen mg/l 0.52 0.85

Sulfate mg/l 34 23

Total Alkalinity mg/l as CaCO3 16 195



 

 9

As a routine part of the extraction procedure, a method blank, a laboratory control sample 
(LCS) and an MRL LCS are extracted along with every group of field samples that are 
analyzed.  A method blank that is free of target compounds and an LCS and MRL LCS 
with acceptable recoveries of the target compounds is required for an extraction batch to 
be considered acceptable.  
 
Oxidation Procedures 
 
Spiked samples containing 10 ppb of Crude MCHM were treated with oxidants according 